SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 25/ 20MHz / 256QAM
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1.850 GHz 1.870 GHz 100.000 kHz 1.86290 GHz -1.01 dém -31.01 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91605 GHz -26.94 dBm -13.94 dB
Y

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A14-35 of 42



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

@) (Spectrum )
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 980.36732 MHz -46.76 dBm -33.76 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.46477 MHz -46.79 dBm -33.79.dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -39.10 dBm -26.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63451 GHz -47.25 dBm -34.25 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,47835 GHz -45,80 dBm -32,80 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05915 GHz -45,58 dBm -32,58 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99092 GHz -41.22 dBm -28.22 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91542 GHz -41.01 dBm -28.01 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60655 GHz -40.77 dBm -27.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63005 GHz -40.77 dBm -27.77 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.61330 GHz -37.01 dBm -24.01 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.61090 GHz -36.96 dBm -23.86 dB&
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 954,19040 MHz -46,78 dBm -33.76 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.61310 GHz -47.22 dBm -34.22 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -40.89 dem -27.89 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -41.13 dBm -28.13 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59505 GHz -40,75 dBm -27.75 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.87 dém -23.87 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 25/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 989.09295 MHz -46.72 dBm -33.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -46,55 dem -33,55 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -39.28 dBm -26.28 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.64417 GHz -47.03 dBm -34.03 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.62914 GHz -45,60 dBm -32,60 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51038 GHz -45,67 dBm -32,67 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99942 GHz -41.27 dBm -28.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.80792 GHz -41,08 dBm -26.08 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63305 GHz -40.67 dBm -27.67 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63105 GHz -40.48 dBm -27.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60740 GHz -36.79 dBm -23.79 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.78 dBm -23.78 dB
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Highest Channel / QPSK

Spectrum [DVD]
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 847,05997 MHz -46,74 dBm -33.74 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61058 GHz -47.15 dBm -34.15 d8
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -40.83 dBém -27.83 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -41.12 dBm -28.12 dB
9.000 GHz 13,000 GHz 1.000 MHz 1065454 GHz -40.74 dBm -27.74 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.86 dBm -23.86 d&
i
JL J
Date:
TEL : 886-3-327-3456 Page Number 1 A14-37 of 42

FAX . 886-3-328-4978
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LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 89795852 MHz -46.66 dBm -33.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -46,79 dem -33,79 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -40.17 dBm -27.17 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82804 GHz -47.14 dBm -34.14 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51290 GHz -45,59 dBm -32,50 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50301 GHz -45,62 dBm -32.62 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80492 GHz -41.10 dBm -28.10 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.18 dBm -28.18 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63155 GHz -40.72 dBm -27.72 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61305 GHz -40.63 dBm -27.63 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60990 GHz -36.80 dBm -23.80 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -36.74 deém -23.74 d&
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Highest Channel / QPSK

Spectrum [DVD]
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 899,41279 MHz -46,70 dBm -33.70 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.68069 GHz -47.16 dBm -34.16 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -41.27 dém -28.27 d8B
3.000 GHz 9.000 GHz 1.000 MHz 6.91792 GHz -41.00 dBm -28.00 dB
9.000 GHz 13,000 GHz 1.000 MHz 1064454 GHz -40,71 dBm -27.71 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60840 GHz -36.87 dém -23.87 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 25/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz -46.64 dBm -33.64 dB 30,000 MHz 1,000 GHz 1.000 MHz 927.04388 MHz -46.54 dBm -33.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -42.70 dBm -29.70 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.72939 GHz -47.04 dBm -34.04 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.52478 GHz -45,60 dBm -32,60 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50822 GHz -45,59 dBm -32,59 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98942 GHz -41.08 dBm -28.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99792 GHz -40.89 dBm -27.89 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62255 GHz -40.86 dBm -27.86 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62505 GHz -40.71 dBm -27.71 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.61190 GHz -36.63 dBm -23.62 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.71 dém -23.71 dB
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Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 949,82759 MHz -46,70 dBm -33.70 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,19331 GHz -47.08 dem -34.08 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -40,30 dBém -27.30 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -41.17 dBm -28.17 dB
9.000 GHz 13,000 GHz 1.000 MHz 1064704 GHz -40.64 dBm -27.64 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.61240 GHz -36.74 dém -23.74 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 25/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 968.73313 MHz -46.52 dBm -33.52 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.14743 MHz -46.70 dBm -33.70 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -40.21 dBm -27.21dB 1.000 GHz 1.840 GHz 1.000 MHz 1.72015 GHz -47.13 dBm -34.13 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96095 GHz -45,62 dBm -32,62 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48915 GHz -45,69 dBm -32,69 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -41.12 dBm -28.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93242 GHz -41,08 dBm -26.08 db
9.000 GHz 13.000 GHz 1.000 MHz 10.66204 GHz -40.80 dBm -27.80 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58305 GHz -40.76 dBm -27.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60090 GHz -36.93 dBm -23.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.96 dBm -23.86 dB&
—_— —_—
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Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 945,94953 MHz -46,74 dBm -33.74 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,59841 GHz -47.23 deém -34.23 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -40.74 dem -27.74 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91892 GHz -41.27 dim -28.27 dB
9.000 GHz 13,000 GHz 1.000 MHz 1063655 GHz -40,73 dBém -27.73 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.81 dém -23.81 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 25/ 20MHz

Spe ¥
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
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MWWWM— s I PSR, S PR e
-60 dBm
-70 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 956.12944 MHz -46.89 dBm -33.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 894.56522 MHz -46.85 dém -33.85 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -40.40 dBm -27.40 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -44.81 dBm -31.81 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,.50534 GHz -45,65 dBm -32,65 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,04872 GHz -45,70 dBm -32,70 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97792 GHz -41.16 dBm -28.16 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98242 GHz -41.05 dBm -28.05 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62255 GHz -40.5¢ dBm -27.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65454 GHz -40.64 dBm -27.64 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -36.79 dBm -23.79 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -36.35 dBm -23.85 dB
—_— —
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Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 88729385 MHz -46,78 dBm -33.76 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.08879 GHz -47.24 dBm -34.24 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -42.67 dem -29.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.90742 GHz -41.12 dBm -28.12 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.64804 GHz -40.87 dBm -27.87 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60290 GHz -36.57 dBém -23.57 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG161608-03B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0064
40 Normal Voltage 0.0064
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0067
0 Normal Voltage 0.0002
PASS
-10 Normal Voltage 0.0036
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0067
20 Maximum Voltage 0.0070
20 Normal Voltage 0.0000
20 Battery End Point 0.0031
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : Al4-42 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

RB Size Full RB

16QAM 64QAM

256QAM

Middle CH 5.91

Full RB Full RB Full

Limit: 13dB

RB Result

6.12 6.29

6.20

PASS

LTE Band 26 / 15MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spectrum 3 Spectrum £
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 20 MHz lo_att 30deAQ 2ms @ RBW 20 MHz
@153 view @153 view
s P
a a ¥
& .
00 00
Bt
1E4 1E- -
i
S b
. 1 ; |
1 3 1 ;
i |
F 836.5 MHz Mean Pwr + 20.00 di F 836.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2316 cbm 29,98 dbm 5.82 dB 2.46 dB 4.54 OB 5.91 dB ©.61 dB Trace 1 | 2253 cbm 29,10 dbm 5.57 db 3.04 08 10 dB 6.12 dB 5.49 dB
e e —
[ BERREEE ] [ BERRERE I

Middle Channel / Full RB

LTE Band 26 / 15MHz / 256QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 10,90 dB Ref Level 30.00 dém  Offset 10,90 dB
o Att 0 de  AQ 2 ms @ RBW 20 MHz = 0 de  AQ 2 ms @ RBW 20 MHz
@153 view @153 view
—— = T
[
o q . e
ot T
0.0 =
i N B
\ E-03. |
1E- .- i
¥ ;
1 E-04- ‘
1E - |
i 1B ‘
! T
>F 836.5 MHz Mean Pwr + 20.00 dB
>F 836.5 MHz Mean Pwr + 20.00 dB C y Cumulative Distri ion Function Samples: 130000
i y G Distribution Function Samples: 130000 Mean | peak | crest | 109 | 1% | 0.a% | 0.01% |
mMean | peak | crest | 10% | 190 | 0.1% | 0.01% | Trace 1 [ 1939 dbm  25.95 dBm 6.57 dB 3.07 dB 5.19 dB .20 dB .49 B
Trace 1 21.49 dBm 28,27 dém 6.78 dB 3.19 dB 5.28 dB 6.29 dB 6.58 dB Marker
s — — —
A e [ BERREEE I
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 128 | 131 | 312 | 3.07 | 528 | 512 | 10.05 | 10.03 | 15.38 | 1457 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 129 | 131 | 310 | 3.06 | 510 492 | 9.87 | 10.39  14.39 | 1430 | - -
TEL : 886-3-327-3456 Page Number 1 A15-2 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=]

Ref Level 30.00 dém

Offset 10,90 dB & RBW 30 kHz

(=]

Ref Level 20,00 dém

Offset 10.90 dB & RBW 30 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.02 dBm| ™Il 16.24 dBm|
836.10560 MHz 836.54480 MHz
20 20 b
JUY, SO renilB 26.00 dB A X ndm 26.00 dB
- i Sl O e 1.278300000 MHz o VAN e gl e 1.306300000 MHZ,
Q factor 654.1 Qfactor | 640.4)
o [ 0 f
7 ]
\ 11/ -
v Y 1/ N
04 - 10 d - -
/ N
20 d , 20 d v =
NN N e e
\ |- A
. -30
\Vatin's 40 d
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.1056 MHz 18.02 dBm nd@ down 1.2783 MHz M1 836.5448 MHz 16.24 dBm nd@ down 1.3063 MHz
TL 1 835.8566 MHz -6.08 dBm ndd 26.00 dB TL L B35.6483 MHz -9.67 dBm n 26.00 dB
T2 1 837.135 MHz -8.12 dBm Q factor 654.1 T2/ 1 837.1545 MHz -9.84 dBm Q factor 6540.4

L I

J

L U

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 19.40 dBm) 18.25 dBm)
" . 25,060
837.70480 MHz 835.96050 MHZ,
20 20
e~ 26.00 dB S RS 26.00 dB
. B 3116900000 MHz . v 3.074900000 MH]
f Q factor 268.8| 7 Q factor 271.9
/J [
od e 0 d
7
g Ty
-tod + -10d a
z0d . —— EL
A AN I VP
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.7048 MHz 19,40 dam nd8 down 3.1160 MHz ML L 835.9508 MHz 18.25 dam nd8 down 2.0740 WHZ
T 1 934.9356 MHz -6.53 dBm nd8 26.00 dB TL L £34,9535 MHz -7.92 dBm nd8 26,00 d8
T2 1 838.0524 MHz -6.60 dBm Q factor 268.8 T2 1 B83B.02B5 MHz -7.56 dBm Q factor 271.9
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.62 dBm) ™M1[1] 16.29 dBm)
834.96200 MHz . £36.94000 MHZ,
20 20
~ N ndB 26.00 dB B J_nde 26.00 dB
o [ e BV 5.275000000 MHZ 04 A L e T AR 5.115000000 MHZ]
Q factor 158.3 T Q factor \ 163.6)
/ /
od 0 d
W T Tif
10 e
204 -
f’ RaTA TN W NN
<5 2
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834,952 MHz 16.62 dam nd8 down 5,275 MHz ML 36,94 MHz 16.29 dam nd8 down 5115 WAz
T 1 833.853 MHz -9.26 dBm nd8 26.00 dB TL L £33.883 MHz -9.62 dBm 26,00 d8
T2 1 839.127 MHz -9.45 dBm Q factor 158.3 T2 1 B3B.998 MHz -9.62 dBm 163.6
L U wa L JU L]

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.29 dBm) ™M1[1] 17.45 dBm)
M1 4 600 v 34.8220 M
- 840.9760 MHz - 834.8220 MHz
P S RPN 26.00 dB A T 26.00 dB
104 7 B h 10.050000000 MHz| 10 4 ! < B 10.030000000 MHz
i Q factor 83.6) ] Q factor 83.2)
o d 0 di |
o
v
-10 df 7 T -10
/ (N e ]
2048 = o 20 8 e =
= 30
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 840.376 MHz 18.29 dBm nd@ down 10.05 MHz M1 B34.822 MHz 17.45 dBm nd@ down 10.03 MHZ
T1 1 831605 MHz -7.57 dBm nd8 26.00 dB T1 L 31365 MHz -8.35 dBm nd8 26,00 d8
T2 1 841.655 MHz -7.65 dBm Q factor 83.6 T2 1 B41.395 MHz -8.45 dBm Q factor 83.2
L I 4 [S JL 4 -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 10,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.73 dBm| ™Il 17.54 dBm|
832.9040 MHz 891.5250 MHz
= —, ndB 26.00 dB @ e ndg 26.00 dB
104 e iy 15.375000000 MHZz 104 i bt ] ANy 14.565000000 MHZ
Q factor i 54.2) Q factor 57.1
\
od \ od
Y it
104 \‘ 104 - -
/ ~ / \-\
. 20 d
R AN LN RPN S
. 30 S
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 832.904 MHz 16.73 dBm ndB_down 15.375 MHz ML E31.525 MHz 17.54 dBm ndB_down 14,565 MHZ
TL 1 826.678 MHz -9.22 dBm ndd 26.00 dB T1 L £20.247 MHz -8.39 dBm ndd 26.00 dB
T2 1 844.052 MHz -9.33 dam qQ factor 54.2 T2 1 843,813 MHz -8.25 dBm qQ factor 57.1
L JL J o L JL J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

G o)
Ref Level 30.00 GBm  Offset 10,590 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.50 dBm) ™M1[1] 17.44 dBm)
1 836.81610 MHz M1 835.72680 MHz
= -  ndm 26.00 dB @ N SN T 26.00 dB
0u AT A vy 1.289500000 MHz| 104 ' Y Rl 3.104900000 MHz
i Qfactor | 648.9 Q factor 269.2
i I A
a 7 ,_ 0
T !
10 df = ¥ 10 ol
,
20 g - oo
P ] .
-30 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.8161 MHz 16.50 dBm nd@ down 1.2895 MH2 M1 B35.7268 MHz 17.44 dBm nd@ down 2.1049 MHZ
TL 1 835.851 MHz -9.59 dBm ndd 26.00 dB T1 L £34.9356 MHz -8.45 dBm nd8 26.00 dB
T2 1 837.1406 MHz -9.55 dBm Q factor 648.9 T2 1 B3B.0405 MHz -8.77 dBm Q factor 269.2
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.16 dbm)| MI[1] 17.57 dBm
s 835.58100 MHz 11 840.0560 MHz
20 20
[ ndB 26.00 dB I S e X 26.00 dB
- P A AP B e P, 5.095000000 MHZ 04 Y M T 9.870000000 MHZ]
T Q factor ‘l 164.0 ] Q factor ‘\ 85.1
od 0 d
o/ (i
10 df -10 o -
/S
20 d # 20 dBm———— o =
/ i gV
e d - 0
40 d -40 d
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 835.581 MHz 16.16 dBm ndB_down 5.095 MHz ML E4D.D6 MHz 17.57 dem ndB_down 9,87 MHZ
TL 1 834.022 MHz -9.70 dBm nd8 26.00 dB T1 L B31.665 MHz -7.84 dBm nd8 26.00 dB
T2 1 839.117 MHz -9.86 dBm Q factor 164.0 T2 1 B41.555 MHz -8.42 dBm Q factor 85.1
L I 4 - [S JL 4 -
Spectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
MI[1] 5.47 dbm)|
a: 80 MH?Z|
20 »
yde 26.00 dB
w0 b e N e | P By 14.386000000 MHZz|
I Q fac \ 58.9)
0 d |
! &
-10 '\
20 d -
AN Sy Y IR RSN
-30
-40 d
50 d
-60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 838.838 MHz 15.47 dBm nd@ down 14.386 MH2
TL 1 829.427 MHz -10.16 dBm nd8 26.00 dB
T2 1 843.813 MHz -10.65 dBm Q factor 58.3
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256 QAM

) )
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.53 dbm)| MI[1] 15.45 dBm
836.20350 MHz 836.87760 MHZ,
20 20
ndB 26.00 dB 3, N 26.00 dB
g - AV e B 1.309100000 MHz 104 T | VB 3.056900000 MHz
g Qfactor | 638.8) / Q factor \ 273.8
! \
od ~ 0 di v
/ / 4
10 d - -10 di JJ' L‘
/ " / \
20 d — S — 20 df — LV
= W B I — T
-30 défr 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.2035 MHz 14.53 dBm nd@ down 1.3091 MHz M1 B836.8776 MHz 15.45 dBm nd@ down 2.0569 MHZ
T1 1 835.8287 MHz -11.38 dbm nd8 26.00 dB T1 L £34,9715 MHz -10.72 dbm nd8 26,00 d8
T2 1 837.1378 MHz -11.47 dBm Q factor 638.8 T2 1 B83B.02B5 MHz -10.75 dém Q factor 273.8
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.8a dBm) ™M1[1] 14.61 dBm)
837.97900 MHz 8408560 MHz
= 26.00 dB @ nd v 26.00 dB
A n 5 T P N .,
w0 ot g . § RPN 4.915000000 MHZz 104 P —ry o e 10.390000000 MHzZ
’( 'Q factor 170.4 [ Q factor 80.9
od 0 d :
] 7
Ty s
-10 df ¥ -10 d
20 d d 20 d —
— o b —
N PR b . — \ S
El e 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.379 MHz 14.83 dam nd8 down 4.915 MHz ML L B4D.356 MHz 14.51 dam nd8 down 10,39 WHz
T1 1 834.052 MHz -11.13 dam nd8 26.00 dB T1 L £31.225 MHz -11.56 dbm nd8 26,00 d8
T2 1 838.968 MHz -11.19 dém Q factor 170.4 T2 1 B41.615 MHz -11.54 ddm Q factor 80.9
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

N/A

Spectrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 10,90 dB & RBW 300 kHz
SWT  12.6ps @ VBW 1 MHz

Mode Auto FFT

(@ 17k Max

13.48 dBm)|
L7020 MHZ|
26.00 dB|
14.296000000 MHZ|
58.4)

I, Y

60 df

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value 1

Y-value |

Function |

Function Result |

r
Type | Ref | Tre |
M1 1

TL 1
T2 1

834.702 MHz
829.367 MHz
843.663 MHz

13.48 dBm
-13.00 dém
-12.33 dém

nd@ down
ndB
Q factor

14,296 MH2
26.00 d8
SE.4

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 273 | 275 | 452 | 4.49 | 9.03 | 899 | 13.40 | 13.49 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 110 | 110 | 273 | 270 | 450 | 4.49 | 9.03 | 9.03 | 13.34 | 13.49 | - -
TEL : 886-3-327-3456 Page Number 1 A15-7 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.22 dBm) ™M1[1] 17.90 dBm)
M 96.57270 ¥ 96.19230 ¥
- 836.57270 MHz - £36.19230 MHZ,
PRSI P 1.090909091 MHz . 1.102007902 MHz,
Vs e AP
10d 104
. ! P /| \
° / \ o \
Y, \ .
-10 df ~ -10 d
7 1 — -
204 |26
/ Y
) e — S_— 30
40 df -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5727 MHz 18.22 dam ML £36.1023 MHz 17.90 dem
T 1 835.95455 MHz 12.79 dBm Oce Bw 1.090305051 MHz TL L 835.94615 MHz 8.68 dBm Oce Bw 1.102097902 MHz
T2 1 837.04545 MHz 11.19 dam T2 1 837.04825 MHz 9.79 dam
L J L JU J L]
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 19.09 dBm) ™M1[1 18.75 dBm)
20 M B36.47000 MHZz 20 M B36.76970 MHz|
QUGG R ] 2.727272727 MHz Y — 751248751 MHz
£ -
10d 104 -
{ f
od 4 0 d L
i 3 =
I \ / \k
04 ,j - 10 d -+
/ v R
20 - Ny 204 A=A 2 =]
P [ Ve
~a0 Bt 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.47 MHz 19.09 dam ML 836.7697 MHz 18.75 dam
T 1 835.12737 MHz 11.19 dBm Oce Bw 2.727272727 MHz TL L 835.10939 MHz 11.42 dBm Oce Bw 2.751248751 MHz
T2 1 837.85465 MHz 12.16 dBm T2 1 837.86064 MHz 12.17 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.56 dBm) ™M1[1] 16.94 dBm)
- 83057000 Mz - 1 834.02200 Mz
e ey By 4.515484515 MHz . A QocBw 4.485514486 MHZ
g, v Y W n A N P A T AN
10d i 104 ‘
04 ! 04 ! L
S ) \
10 df - 10 d
. /
204 = i — 20d
o Baninetl FWTL AN T v e
Eh) 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,578 MHz 17.56 dam ML 834,827 MHZ 16.94 dBm
T 1 834.22228 MHz 9.62 dBm Oce Bw 4.515484515 MHz TL L 834.25225 MHz 10.03 dBm Oce Bw 4.485514486 MHz
T2 1 838.73776 MHz 11.24 dBm T2 1 838.73776 MHz 11.02 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.70 dBm) ™M1[1] 18.12 dBm)
- 5.6210 MHzZ - 834.8620 MHz
T)_L, OceBu r.\ 9.030969031 MHz [ AU P pevan £.991008991 MHz
10d - Y 104
f \ / \
od I Il 0d \
| 1 f \
[ S l
-10 df -10 d
7 Y 7 \
/ ST " / b ~
B - 2 < -
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,621 MHz 18.70 dam ML 34,882 MHZ 18.12 dam
T1 1 9319845 MHz 12.67 dBm Oce Bw 9.030965031 MHz T1 L 831.9645 MHz 11.46 dBm Oce Bw £.991008991 MHz
T2 1 84101585 MHz 12.05 dam T2 1 840.9755 MHz 10.53 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.19 dBm) ™M1[1] 16.02 dBm)
- 037.5190 MHz - e 832.0640 MHz
T cc B 13.996605397 MHz 13.486513487 MHz
N RS ATavay fon s i S e
10d 104
{ /
i I A I
a 0 S
] /
-1 d — - 10 di -
f b /
A Ve e 20 v P
g =Pt e
30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.518 MHz 17.19 dam ML L 32.064 MHZ 16.02 dam
T1 1 829.7867 MHz 12.07 dBm Oce Bw 13.396603397 MHz T1 L 820.7567 MHz 9.73 dBm Oce Bw 13.488513467 MHz
T2 1 843.1833 MHz 10.39 dam T2 1 843.2433 MHz 10.56 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.26 dBm) ™M1[1] 17.68 dBm)
0 o 836.43290 MHz - 1 83680360 MHZ,
e A Qcc B 1.102097902 MHz ~ P 2.727272727 MHz
—_ AN Ay e e
10 d }"’ - | 10 di
I !
o4 , 0d +
/ ) / \
04 - 10 d y -
rd / Ay
AT ] )
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4320 MHz 16.26 dam ML L 536.8836 MHz 17.68 dam
T1 1 835.95455 MHz 7.67 dm Oce Bw 1.102097902 MHz T1 L 835.13936 MHz 11.24 dBm Oce Bw 2727272727 MHz
T2 1 837.05664 MHz 8.09 dam T2 1 837.86663 MHz 10.96 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.09 dBm 17.32 dBm)|
1 834.54200 MHz 839.9770 MHz
20 20
I R . 4.495504496 MHz . o~ 9.030969031 MHZ
AV A v, e
o VA Ly 0d
f 1 / \
o d . 0 di |
n / ‘\
-10 df < -10 d
. P \ N
|20, 00— way 20 dl 7 = -
E N = T
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,542 MHz 17.09 dam ML 30,377 MHz 17.32 dam
T1 1 834.25225 MHz 9.50 dBm Oce Bw 4,495504496 MHz T1 L 5319645 MHz 11.23 dBm Oce Bw 9.030969031 MHz
T2 1 838.74775 MHz 9.93 dam T2 1 840.9955 MHz 10.70 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 64QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 16.20 dBm)
834.6220 MHz
Occ B 13.996665357 MHz
S 1
i
|
L
\
|
! —,\"'A”.\r..
A,
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 834.822 MHz 16.20 dBm
T1 1 829.8167 MHz 9.97 dBm Oce Bw 13.336663337 MHz
T2 1 843.1533 MHz 8.63 dam
L U wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.02 dBm)| ™M1[1] 7 dBm)|
- 836.20580 MHz - 835.31320 MHZ,
Occ B 1.096503497 MHz . Occ B 2.697302697 MHZ
n B L L R e
w0 A, Y VoW 104 W
0 di - 0 d
-10 d - - -10 de
/ \ / \
\
20d — ' —f— — 20d =
B R PR
~ el B — i T
a0 |3 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2958 MHz 13.92 dam ML L 835,313 MHz 15.37 dam
T1 1 835.95175 MHz 7.62 dm Oce Bw 1.096503497 MHz T1 L 835.15135 MHz 8.30 dBm Oce Bw 2.697302697 MHz
T2 1 837.04825 MHz 7.69 darm T2 1 83784865 MHz 8.49 dam
L I 4 [S JL -

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.89 dbm)| 14.97 dBm
- 837.07900 MHz - 834.9420 MHz
c B 4.485514486 MHz 9.030969031 MHZ
10d  BRcaent e A, (v S 10d — -
! 1
a "4 T o T
\ \
04 - - 10 d -
N / N
204 T ——
A A g A — ~ N —
=)
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.079 MHz 12.89 dam ML £34.947 MHZ 14.97 dam
T1 1 834.25225 MHz 7.44 dom Oce Bw 4,485514456 MHz T1 L 8319645 MHz 8.44 dBm Oce Bw 9.030969031 MHz
T2 1 838.73776 MHz 7.56 dam T2 1 840.9955 MHz 7.36 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 256QAM

ectrum -

Ref Level 30.00 cBm  Offset 10,90 dB & RBW 300 kHz

o Att 30 de SWT  12.6 ps @ VBW  1MHz  Mode Auta FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 3,63 dBm)|
833.0830 MHZ|
Oce Bw 13.486513487 MHz|

L
10 i i

Vs

60 df

CF B836.5 MHz

Marker

Type | Ref | Tre | X-value 1 Y-value | Function |
M1 1 833.083 MHz 13.83 dBm

829.7567 MHz 9.29 dBm Oce Bw

843.2433 MHz 7.53 dam

1001 pts Span 30.0 MHz

Function Result |

TL 1

13.486513487 MHz
T2 1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 uIE’I_:'JH PURIOUS_) INE_ABS P, /h\ 20 GBH‘:‘P {H S
10 dém { \ 10 dem / ¥
0ds \ 0 dem !
-10 dBm -10 dBm
SPURIOUS_LINE_ABS ]\ ;
-20 dBm "\ 20 dBm—it
-30 dém #"‘W- -30 dBm 'f
ocen 1 . k""l«m. M
I N P Y N e
i AR = 50 dém Al -
—]
|
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 52043856 MRz -40.20 dem -27.20 dB 847.000 MHZ 849,000 MHZ 100,000 kA2 848, 75524 Mz 5550 dbm .10 dB
523,000 MHz £24.000 MHz 20,000 kHz 923,99950 MHz -21.85 dBm -8.85d8 849,000 MHz 850.000 MHz 20,000 kHz £49,00050 MHz -21.53 dBm -8.53 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,22478 MHz 22.94 dBm -7.06 dB& 850.000 MHz B860.000 MHz 100.000 kHz £850,00500 MHz -42.64 dBm —29.64 dB
S
Il ) L] | 1 e
Date:r 2 09:51:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
e
10 dBm ke 10 m-a]’:. m‘\
0 ds / IH nde -
-10 dem -10 dbm
SPURIOUS_LINE_ABS \
-20 dem ‘h‘ 20 dBm L
-30 dém ’/ . dem
) e prave b ) oy, T,
40 dem T 40 dem <
——— M~
o o i -50 dem i~
—-_\‘\Aﬁ
-60 dem -60 dem g
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -35.68 dém -22.68 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz 8:?@?’ MAz 14.78 dBm -15W|
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -26.68 dém -13.68 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.30 dBm -14.30 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.95205 MHz 14.06 dBm -15.04 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -35.80 dbm -22.80 db
Y
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _SPURIDUS_LINE_ABS PAB
20 gine —PPURIOUS | INE_ABS P L] 20 dbime & 5
10 dem [f '\ 10.dem [ i
0ds H 0 dem }
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS k /
-20 dBm "KL -20 dBm—
-30 dBm L ¥ -30 dBm \L
-40 dBm "H HMRL I "
A om0 TR Y
.5—“___4’\%,‘_/-“\-__%%_ e kw\T\«\,.,, A
B -50 dem w .
R
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 920,43856 MHz -40.81 dBm -27.81 de 847.000 MHz 849.000 MHz 100.000 kHz 848,71928 MHz 21.90 dBm -5.10 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -22.11 dBm -9.11 dB 949,000 MHz 850,000 MHz 20,000 kHz 340,00050 MHz -92.52 dbm -9.52 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.27473 MHz 22.30 dBm -7.70 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.014399 MHz -43.55 dBm -30.55 dB
S
Y
il A I [] o
Date:r 2 09:51:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem f i 10derf \
ode ‘J \\I i UBJ ‘l
-10 dBm | \ -10 dpm
SPURIOUS_LINE_ABS \
20 dem ?i 20 gem *
-30 dBm h‘-‘“ 50 dem
1, ol ! L
40 dBm ; 40 dBm
| i T
S |
S HET -50 dBm .
S
B
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -34.56 dem -21.56 dB 847.000 MHZ 849,000 MHZ 100 000 kHz 847 03407 MHZ 13,54 dbm 16.06 0B
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -25.29 dém -12.29.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00350 MHz -25.33 dBm -12.33 dB
£24.000 MHz 526000 MHz 100.000 kHz 825.08192 MHz 14.09 dBm -15.01 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -33.15 dbm -20.15 db
T
) i )
2021 09:50:23

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 ghine —FPURIOUS_|INE_ABS P '__\ 20 gbine [#\ 5
10 dem / + 10 dBm:
[ [
o dd ‘L 0 dBm J‘
|
10 dBm -10 dBm—1
SPURIOUS_LINE_ABS l j
20 dBm l" -20 dBm 7
-30 dém ra f.|| -30 dém J l\“\“
-40 dBm Y -"WW -40 dg#n Ll\‘
~ . | - [
CERE S VLN PN SO ) S——— 50 dém '“WM —
-60 dBm -60 dBm \R
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -41.87 dBm -28.87 de 847.000 MHz 849.000 MHz 100.000 kHz 848,71928 MHz 20.77 dBm -9.23 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -22.66 dBm -9.66 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -93.50 dbm -10.59 de
824.000 MHz 826.000 MHz 100.000 kHz 824.23077 MHz 21.03 dBm -8.97 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.27 dbm -31.27 dB
S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm /-"‘”“"""""" 10 di/r‘.‘ s "\
0 dB { ‘L\ 0 de \
-10 dem - -10 dpm
SPURIOUS_LINE_ABS ‘l
-20 dem 4 20 dBm L
-30 dem M B T
M T
-40 dem 2 40 dem
- Ay
R N— E—— I -
R 50 dem ]
-60 dem -60 dem E
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -34.38 dém -21.38 d& 847.000 MHz §49.000 MHz 100.000 kHz 848,24575 MHZ 12.94 dBm -17.06 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz ~25.74 dbm -12.74.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.75 dBm -14.75 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.31060 MHz 12.96 dBm -17.04 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -36.03 dBm -23.03 dB
Y
) i )
SRl DassBizg Date: 10:01:19
TEL : 886-3-327-3456 Page Number : A15-14 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine A 5
10 dém Jﬂ‘ 10 dBm I
[ [
0ds l 0 dem J
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ /
20 dBm k\ -20 dBm .)J
.30 dem r'l -30 dBm "/ T
40 dBm {'FL IM"J\'] 40 o 3
L~ o I — \M,»wf Y
T SR D —— 50 dem s —_|
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -32.10 dém -25.10 de 847.000 MHz 849.000 MHz 100.000 kHz 848.76124 MHz 18.23 dBm -11.77 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.94 dBm -12.94 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -26.48 dBm -13.48 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.22078 MHz 18.16 dém ~11.84.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -42.13 dbm -29.13 dB
S
Y
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm petssanl 10 dB it r.\
0ds ff 0 UBJ \
-10 dem | -10 dpm
SPURIOUS_LINE_ABS J \
-20 dem l 20 gBm L
-30 dem dem
'JLJ,,#'\H‘M’/ 40 dBm "\J- -
B B \”“m.._\___‘
-50 dem —= —
~__ |
-60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -37.53 dém -24.53 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.41350 MHz 11.02 dBm -15.98 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -29.24 dém -16.24 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.00 dBm -14.00 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.71020 MHz 11.56 dBm -18.44 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -39.13 dbm -26.13 db
Y
i 1 P
z021 13:3B:56
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / SMHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGEGlinek PARS
d 3 3 ABS Line SPURIOUS. NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P {,\ 20 dhine A s
10 dém L 10 dem ’ ‘
|
0 B \ 0 dem l ‘
-10 dBm -10 dBm
SPURIOUS_LINE_ABS J
20 dem 20 dim j
30 dBm f 1\" A -30 dem ,rf’ ‘\\\
-40 dam X o — — derm ﬂ*""
7Y 0N S O N g b e wxﬁ_/-m i
50 dam -50 dem A
.
|
-60 dBm 60 dem B
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920, 38262 MHz -40.65 dem -27.65 dB 546,000 MHZ 849,000 MHZ 100,000 kA2 890.76174 Mz 5567 dbm —7.15°d8
523,000 MHz £24.000 MHz 30.000 kiz 823,99550 MHz -18.45 dm -5.49.d8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -18.91 dBm -5.91 dB
£24.000 MHz B27.000 MHz 100.000 kHz 524.21120 MHz 22.66 dim -7.34 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -41.54 dBm -28.54 dB
—
T
Il - i [ o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Spectrum

Spectru
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
6 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20 dhim
10 dBm = ol T et -.
/
o b fl | e i
-10 d8m | 10 dem |
SPURIOUS_LINE_ABS J
-20 dem } -20 dBm
|

-30 dBm -30 dBm
T M
40 dBm L 40 dem
B B | \‘h""m__
-50 dBm -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,80420 MHz -29,57 dém -16.57 de 846.000 MHz 849.000 MHz 100.000 kHz 847.18831 MHz 11.34 dBm -18.66 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -24.05 dBm -11.05 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -22.48 dBm -9.48 dB
824.000 MHz 827.000 MHz 100.000 kHz 825.54496 MHz 10.06 dém ~19.04 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,20430 MHz -33.30 dBm -20.30 dB

]" 1
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHECLinEk PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS P r"\ 20 ohi . \
10 dém l \ 10 dBm ’,‘
ode } 0 dBm ’ !
-10 d8m \* -10 dBm -
SPURIOUS_LINE_ABS 1‘ J
-20 deém : -20 dBm H \
-30 dBm “,,M‘hf -30 dem J{ﬂn \
-40 dBm ' \HM Jﬁ dBm r\‘"
. - N
Cr 50 dBm —
-60 dBm -60 dem —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 820,39860 MHz -41.54 dBm -28.54 d8 946.000 MHz 849.000 MHz 100.000 kHz 848.75275 MHz 22.04 dBm -7.96 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -17.50 dém -4.50 dB 949,000 MHz 850.000 MHz 30,000 kHz 240,00050 MHz -17.80 dBm -4.30 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.26823 MHz 22.32 dBm -7.58 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -42.31 dbm -29.31 dB
S
T
il A il 1 [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru || Spectrum

Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHE GHEEKABS PABS

1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 ch?
10 dBm g = .\ P g
0 ds [’ ‘l dBm !
-10 dem ,f -10 dBm !
SPURIOUS_LINE_ABS J
-20 dem ‘} 20 dBm {
-30 dem i -30 dem
Y
M‘WJ\]WW”J w."‘*‘\
40 dem = -40 dem
e ‘A_‘_“_‘___,m,m-.vv—-—*“‘" - |
50 dom. -50 dBm
-\k-‘—"‘-—.—

-60 dem -60 dem -
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£15.000 MHz 823,000 MHz 100.000 kHz 822,81219 MHz -32.02 dém -19.02 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.31019 MHz 1017 dBm -19.83 d&

823.000 MHz 824,000 MHz 30.000 kHz 823,99950 MHz -24.12 dBm -11.12 dB 540,000 MHz 850,000 MHz 30,000 kHz 249 01449 MHe 2577 dom 1097 d

824.000 MHz B27.000 MHz 100.000 kHz 825.67083 MHz 10.48 dém -19.51 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.27473 MHz -32.26 dBm -19.26 dB

Y
I 1 P
z021 10:06:30
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PARS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P = 20 gbine s
’ [
|
10 dBm f ‘l 10 dBm / !
0 o8 - 0 dem ’ l
-10 dém \ -10 dBm -
SPURIOUS_LINE_ABS l J
-20 dem -20 dBm [
-30 dBm J m \ -30 dém .
S A
7 LA A0 dBm W
A i — M
LA domb e L SN LT ™ o I
K -
]
—
60 dem
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 920,38262 MHz -42.41 dem -20.41 de 546.000 MHZ 543,000 MAz 100.000 k2 548.76474 MHZ 21.57 cbm 5.3 d&
£23.000 MHz 824,000 MHz 30.000 kkz 823,99550 MHz -19.65 dBm -6.65d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -19.47 dBm -6.47 dB
824.000 MHz 827.000 MHz 100.000 kHz 624.20230 MHz 20.90 dem -9.10 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -43.20 dbm -30.20 dB
S
Y
i [ i 1 )
Date: 2 10:02:01
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
J 3 3 ABS Lt SPURIOUS, NE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm o BB o)
[ \ \
ode + | dem T
-10 dgm f \ -10 dBm ]
SPURIOUS_LINE_ABS J ‘
-20 dem ) -20 dBm R
-30 dBm: _',._/‘""ﬂ‘ —l -30 dém 1y
- T onain.,
-40 dem = 40 dBm Mg [T, <]
[ L
SN SR P T —— L.
=0 dBm -50 dem ==
.60 dam 50 dem ST e
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 922,98002 MHz -28.83 dem -15.83 de 546.000 MHZ 543,000 MAz 100.000 k2 946.87363 MHZ 3,18 dbm ~20.82 db
£23.000 MHz 824,000 MHz 30.000 kkz 823,99750 MHz -25.25 dm -12.25 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -25.51 dBm -12,51 d8
824.000 MHz 827.000 MHz 100.000 kHz 62629421 MHz 2.31 dém ~20.69 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -34.68 dbm -21.68 dB
Y
) i )
Date:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26 / 3MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine - s
10 dBm jf\ 10 dBm {F‘ 1
0 B | 0 dem ! i
] !
-10 dBm -10 dBm !
SPURIOUS_LINE_ABS H J
20 dem - 20 dim jJ
-30 dBm }j lﬂ\] - -30 dem
40 dBm , 4 /R‘ o ||| 40 dem \' l"l \‘U
AN ™ e W N
SR e e e ~50 dem wf‘"‘ ]
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 821,87712 MHz -39.78 dém -26.78 d& 846.000 MHz §49.000 MHz 100.000 kHz §48.74076 MHZ 17.31 dBm -12.69 d&
823.000 Mrz | 824.000 Mhiz 30.000 kHz 523, 99950 Wiz -23.58 dém -10.58 d8 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -23.74 dBm -10.74 dB
824.000 MHz £27.000 MHz 100.000 kHz 824.22028 MHz 18.22 dEm ~11.78 d& 850.000 MHz 860.000 MHz 100.000 kHz 851.06394 MHz -43.41 dbm -30.41 dB
S
T
Il - i 1 o
14:0B:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
Fwwuww o
0ds ; dem
J | W
-10 dem ! W (Jfl-10 dem -
SPURIOUS_LINE_ABS / ]|
-20 dem l 20 dBm l
-30 dem M,') -30 dem \"m
40 dbm. MM,,‘ " 40 dBm H —
I
____ R IS RPN g P
-50 dem
.
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALlimit
£15.000 MAz 523,000 MHZ 100,000 kHz 52287612 MRz -34.64 dBm -21.64 06 846.000 MHZ 849,000 MHZ 100 000 kHz 846 60089 MHZ 654 cBm —>5.06 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz -27.33 dbm -14.33 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -28.17 dBm -15.17 dB
£24.000 MHz 527.000 MHz 100.000 kHz B825.89561 MHz 7.04 dBm -22.06 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.55 dBm -22.55 dB
Y
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 ABS Line SPURIOUS _LINE_ABSs PAS!

20 ghine _FPURIOUS }INE_ABS P ’AR 20 gbine i} S
10 dem ‘J ’\ 10dem /J

0de j L 0 dem j l

-10 dem -10 dBm :
SPURIOUS_LINE_ABS L ’

20 dem M}v -
-30 dem

-20 dBm

-30 dBm

hy

-40 dBm NW i ‘U"‘\rl \ -0 dBm t
A . A I"\—..,_., J‘ A o Wi "
SR B SEAVRN oGt —
\'——-__.___.
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -39.38 dém -26.38 de '844.000 MHz 849.000 MHz 100.000 kHz 848.68282 MHz 22.51 dBm -7.49 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -15.02 dBm -6.02 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00450 MHz -20.31 dBm -7.31 dB
824.000 MHz 829.000 MHz 100.000 kHz 82436214 MHz 22.83 dBm -7.17 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -40.00 dbm -27.00 dB
S
Y
)i ] i [ o
Date: 2 10:17:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem fﬂvﬁvww«:nwumww;\ IS'QBM»” U e o e B,
0 dBi t k dBm:
-10 dBm { 10 dBm i
SPURIOUS_LINE_ABS f l\
20 dem J‘.‘ 20 dem
-30 dBm -30 dem *“
™
r__________,....-__,-f‘[,,, ‘\W__.‘___ .
40 dBm 40 dBm
-50 dBm -50 dBm
e
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz ~31.30 dBm -18.30 08 544,000 Mz | 849,000 Mz 100,000 Kiz 346 67080 Mz 586 B = TREYT)
523.000 MH2 | 694,000 MHz £0.000 kHz 823,57652 MHz -22.05 dbm -9.05 db 849,000 MHz 850,000 MHz 50,000 kHz 849,03846 MHz -24.10 dBm -11.10 dB
£24.000 MHz 529.000 MHz 100.000 kHz 824.44705 MHz 8.8 dBm -21.12 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,28472 MHz -34.52 dBm -21.52 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 26 /

5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum = & um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS

B 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P r,.,\ 20 ghine = S
10 dem i \ 10 dem I‘
o dd HJ \ 0 dBm fJ \
-10 d8m -10 dBm .
SPURIOUS_LINE_ABS \" ’i 1
-20 dem A{ ﬁ -20 dBm - k
-30 dBm WJ\ -30 dem ﬂ N\]J‘
‘/“'/W’ Mr LM\. M\,’»\J\\ A.‘ 40 dBm — -
™ - L/l /
PV N LS LG Y. ’:}‘Q‘““"WM oA A
= )
\-‘___
-60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 523,000 MHz 100,000 kHz '522,99600 MHz -30.70 dem ~26.70 0B 544000 MHz 849,000 MHZ 100,000 kA2 84867762 Mhz 21.80 dBm .11 e

823.000 MHz 524.000 MHz 50.000 kHz 823.99650 MHz -19.43 dBm -6.43 dB 349,000 MH= 850.000 MHz '50.000 kHz 840.01648 MHz 20,41 dBm 741 dp

824.000 MHz £29.000 MHz 100.000 kHz 82436214 MHz 21.85 dBm -8.15 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -40.39 dBm -27.39 dB

S
T
) v I [ >
Date:r 2 10:16:5

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2021 10:16:14

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dBm
{»M — ooy P 4 b,
0ds - dem
-10 dBm f l‘ 10 dBm
SPURIOUS_LINE_ABS f k \
20 dem J 20 dim i’u
-30 dBm L -30 dem
40 dBm e 40 dBm
|
50 dBm 50 dem
S
-60 dem -60 dem —
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,84416 MAz -32.41 dem -19.41 d 544000 MHZ 849,000 MHZ 100,000 kA2 845 04645 M2 =90 dom 5. 10 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,96653 MHz ~24.10 dBm -11.10 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,01349 MHz -24.16 dBm -11.16 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.49001 MHz £.01 dBm -21.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.20480 MHz -34.01 dBm -21.01 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 26 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine —FPURIOUS_|INE_ABS P (_\ 20 ghine » 5
10 dém / 7 10 dBm j
0 de J JL 0 dem [ \
-10 d8m -10 dBm. '
SPURIOUS_LINE_ABS { ‘1 ’J ]
-20 dem -20 dBm ”J ‘L
-30 dBm \m ﬂ -30 dem } 1
40 dam B V"\,_M,H | J"\I 40 dem {\1 ,wh‘r
s J gty
= S S g \M\‘wnw\f\n )y Jsg R M LA
S—
-60 dBm -60 dem —
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,99600 MHz -40.92 dBm -27.99 de '844.000 MHz 849.000 MHz 100.000 kHz 848.65285 MHz 20.79 dBm -9.21 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.98551 MHz -23.98 dBm -10.58 dB 49,000 MHz 850,000 MHz 50,000 kHz 840,02847 MHz -22.13 dBm ~9.13 dB
824.000 MHz 829.000 MHz 100.000 kHz 82431210 MHz 20.01 dBm -9.09 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.36 dbm -28.36 dB
S
T
i e N [1 e

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
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E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -30.57 dem -17.57 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 89443207 Mz =23 dom —5.77 08
523.000 MH2 | 694,000 MHz £0.000 kHz 823,55485 MHz -24.69 dbm -11.69 d8 849,000 MHz 850,000 MHz 50,000 kHz 5849,02947 MHz -24.30 dBm -11.30 dB
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